

Laboratory Landmark Material Testing and Research Laboratory Pvt. Ltd, G-200,
Mansarover Industrial Area, Jaipur, Rajasthan

Accreditation Standard ISO/IEC 17025: 2005

Certificate Number T- 4327 **Issue Date** 15.12.2016

Discipline Non-Destructive Testing **Valid Until** 25.11.2018

Last Amended on - **Page** 1 of 1

S. No.	Product / Material of Test	Specific Test Performed	Test Method Specification against which tests are performed	Range of Testing / Limits of Detection
I.	BUILDING MATERIALS – REINFORCED CONCRETE STRUCTURES			
1.	Reinforced Concrete Structure	Ultrasonic Pulse Velocity Test	IS:13311 (Part-I)-1992	Path Length up to 1500mm & Minimum Transverse Dimension of the member =70mm (0.1μ Sec. to 9999.9 μ Sec.)
		Rebound Hammer Test	IS:13311 (Part-II)-1992	(20 to 55) Rebound Number (10 MPa to 70 MPa)
		Half Cell Potential Difference Test	ASTM C-876-91	200 mV to 1000 mV
		Carbonation Test	BS:1881 (Part-201)-1986	Upto Clear Cover Depth

-X-X-X-X-X-X-X-X-X-X-X-X-